
ISO_A0_(841.00_x_1189.00_MM)

SHEET NO.

SITE PLAN

SITE PLAN
1 / 4

Plan showing the proposed construction of Stilt Floor (part) -

parking / Ground Floor(part) + 3 Floors Commercial building

(Height – 17.30m) (GF part – Shop, 1st Floor – Shop and

Office, 2nd & 3rd Floor – Office) at Anna Main Road,

Kolapakkam, Chennai, comprised in Old S.No. 24/1, New

S.No. 24/1B1 of Kolapakkam village within the limits of

Kundrathur Panchayat Union

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

A)  AREA STATEMENT

A)  PARKING STATEMENT 

 AREA AS PER PATTA

 AREA AS PER DOCUMENT

 AREA CONSIDERED FOR FSI

STREET ALIGNMENT/ ROAD WIDENING/LINK ROAD

OSR AREA

TOTAL FSI AREA

FSI FACTOR

COVERAGE AREA (PERCENTAGE %)

VEHICLE REQUIRED PROVIDED

LORRY

CAR

TWO WHEELER

CYCLE

SQ.M.

2050.00

1.811

0.00

NA

3713.25

0.00

2063.83

2050.00

0

117

34

0

104

32

0 0

SITE PLAN

BUILDING

FSI AREA

COMM. RESI.

DU

TOTAL

IND. INST.

BUILDING WISE FSI STATEMENT

FSI AREA

NO OF SAME BUILDING

3713.25NHRB-1 (COM) 0.000.00 0.00 3713.250

3713.25Total 0.000.00 0.00 3713.250

ANNA MAIN ROAD

SITE

PROPOSED

STORE

RAJAGOPAL

HAMSINI TVS

HARDWARES

MALLIKA

TEA CLUB

MADARS

THE

F1- CAR DECORS

VIVANT

CASAGRAND

MARRIAGE HALL

EVP RAJESHWARI

SAMIYAR KULAM

PALACE

MARRIAGE

EVP RAJESHWARI

CASTLE

CASAGRAND

WOODSIDE

CASAGRAND

BBCL STANBURRY

NOT TO SCALE

KEY PLAN

Location plan (Taken as per User Inputs)

PCP-8

H
S

C
-
1

3

H
S

C
-
1

2

H
S

C
-
1

1

H
S

C
-
1

0

SC-9

S
C

-
8

H
S

C
-
7

H
S

C
-
6

H
S

C
-
5

H
S

C
-
4

H
S

C
-
3

H
S

C
-
2

H
S

C
-
1

HCP-7

H
C

P
-
6

PCP-5

C
P

-
4

VCP-3

V
C

P
-
2

VCP-1

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

V
S

P

1
.
5

M
 
H

E
I
G

H
T

 
C

O
M

P
O

U
N

D
 
W

A
L

L

(
U

/
G

)
T

A
N

K
(
D

O
M

E
S

T
I
C

)

(
U

/
G

)
T

A
N

K
(
R

A
I
N

)

NHRB-1 (COM)

R
W

H
R

W
H

R
W

H
R

W
H

R
W

H
R

W
H

R
W

H
R

W
H

EFFLUENT TREATMENT PLANT

0
.
3
1

3.50

0
.
3
1

3.50

10.00

3
.
9
0

2
.
2
9

2.29

2
.
2
9

2.29

1

3

.
9

6

(
S

B

)

1

0

.
4

0

(
S

B

)

5
6
.
0
0
(
P

B
)

33.20(PB)

5
1
.
2
0
(
P

B
)

7

.

0

0

(

P

B

)

6

.

2

0

(

P

B

)

3.053.053.05

3.053.05

3.05 3.05

R
W

H
R

W
H

R
W

H

R
W

H

R
W

H

R
W

H
R

W
H

ENT.GATE

ENT.GATE

5.07(SB)
2.00(SB)

2.73(SB)2.33(SB)

6.20(SB)4.84(SB)
4.99(SB)3.87(SB)

1.27(SB)

2
8
.
3
2
(
S

B
)

0

.

3

3

(

S

B

)

6

.
0

4

(

S

B

)

5

.
3

5

(
S

B

)

0

.

2

9

(

S

B

)

4

.

5

7

(

S

B

)2

6

.
0

0

(
P

B

)

1
6
.
3
3
(
S

B
)

2
.
3
6
(
S

B
)

5

.

8

7

(

S

B

)

0

.

2

9

(

S

B

)

1
4
.
2
1
(
S

B
)

6
.
9
5
(
S

B
)

5
.
4
1
(
S

B
)

8
.
2
9
(
S

B
)

2
2
.
0
5
(
S

B
)

No of Floors : G+3

Building Height : 17.30 Mtrs

TWO WHEELER  DRIVEWAY

TWO WHEELER  DRIVEWAY

14.40M WIDE ANNA MAIN ROAD

FLOORS

FSI AREA

COMM. RESI.

DU

FSI AREA

TOTAL

IND. INST.

FLOOR WISE FSI STATEMENT:NHRB (COM)

0 243.390.00 0.00243.39 0.00STILT PARKING FLOOR

0 1156.620.00 0.001156.62 0.00FIRST FLOOR

0 1156.620.00 0.001156.62 0.00SECOND FLOOR

0 1156.620.00 0.001156.62 0.00THIRD FLOOR

0 0.000.00 0.000.00 0.00Terrace

0 3713.250.00 0.003713.25 0.00Total

NOTES :-

2. ALL LEVELS ARE IN METERS.

3. ALL DIMENSIONS ARE CONSIDERED AS INNER CLEAR.

CLIENT STRUCTURAL DESIGN.

4. TOP & BOTTOM SLABS, WALL THICKNESS TO BE AS PER

5. F.G.L LEVEL CONSIDER ±0.00M

1. ALL DIMENSIONS ARE IN MM.

LEGEND:-

BSC

EQT SBRT DCT UFFT

B B

A

EQT

SHT

CWT UFFT

BSC

R
A

W
 
S

E
W

A
G

E
 
I
N

L
E

T

B
O

P
-
1

.
2

0
M

 
(
A

S
S

U
M

E
D

)

FFP

PSF ACF

RSP

AB

DTP PSF ACF

SP

W

PLAN

SECTION -1-1

SECTION -2-2

2
2

1 1 33

4
4

PLAN

PLAN

77

PLAN

FP

88

PLAN

RUNGS

DRAIN PIT

0.45MX0.45MX

0.5MHT(TYP)

SHT UFTWT

A

BSC

EQT SBRT DCT UFFT

B B

A

SHT

UFTWT

A

A
B

FFP PSF ACFDTP RSP

FP

SP

UFFP

W WW

W W W

W

SBRT

RUNGS

CWT

FGL 0.00M

LVL-4.00M

LVL+3.20M

RSP FFP UFFP

EQT

SHT

CWT UFFT

FFP

PSF ACF

RSP

W

RUNGS

SBRT

RUNGS

U
F

T
W

T

E
N

T
R

A
N

C
E

E
N

T
R

A
N

C
E

BSC

EQT SBRT DCT UFFTSHT UFTWT

E
N

T
R

A
N

C
E

DRAIN PIT

0.45MX0.45MX

0.5MHT(TYP)

DRAIN PIT

0.45MX0.45MX

0.5MHT(TYP)

LIST OF MECHANICAL UNITS - STP & UF

RAW SEWAGE TRANSFER PUMP

QTY. MOC

0.60x0.80x1.50 LD 1

1

1

RCC

RCC

RCC

LIST OF CIVIL UNITS :- STP & UF

³TANK IN M

VOLUME OF

0.70

14.00

14.00

1.80x3.50x3.50+0.50M FB 1 RCC

RCC

22.00

1.20x3.50x3.50+0.50M FB

1.20x3.50x3.50+0.50M FB

1 RCC17.002.00x3.50x2.50+1.50M FB

114.00 RCC1.20x3.50x3.50+0.50M FB

1 RCC14.001.20x3.50x3.50+0.50M FBUF TREATED WATER TANK7

UFTWT

2DTP DECANT TRANSFER PUMP

11

UF FEED TANK6

UFFT

EQT EQUALIZATION TANK

BSC BAR SCREEN CHAMBER

4

5

3

2

1

S.NO
L X W X HT

SHT
SLUDGE HOLDING TANK

DCT
DECANT TANK

SBRT SEQUENTIAL BATCH REACTOR TANK

DESCRIPTIONMARKS

2

FP

SP

TWP TREATED WATER PUMP (CLIENT SCOPE)

9

FILTER PRESS10

SCREW PUMP

1

1

8

7

6

5

4

3

2

1

S.NO

1

1

2

2

2

2

1

QTY

BAR SCREEN BS

FFP FILTER FEED PUMP 

ACF ACTIVATED CARBON FILTER

PSF PRESSURE SAND FILTER

DESCRIPTIONMARKS

RSP RETURN SLUDGE PUMP 

AIR BLOWER AB

RSTP

MH

MH

LAYOUT FOR STP BOTTOM PLAN - 35 KLD

MH MHMH

PUMPROOM ABOVE TANKS

AB AB

MHMHMH

MH

MHMH

MH

MH

MH

MH

MHMH

MHMH

MH

MH

MH

MH

PUMPROOM ABOVE TANKS

AB AB

MH MHMHMH

MH

MHMH

MH

MH

MH

MH

MH

FOUNDATION DRAWING FOE STP - 35 KLD

SECTION - BB FOR STP 35 KLDSECTION - AA FOR STP 35 KLD

LAYOUT WITH PUMPROOM FOR STP - 35 KLD

LAYOUT FOR STP - 35 KLD

LAYOUT , SECTION & FOUNDATION FOR STP - 35 KLD

PUDDLE SLEEVE 

MANHOLE

RCC WALL

3
.
5
0

2.00 1.80 1.20 1.20

9.90

3
.
5
0
 
L
D

2.00 1.20 1.20 1.20

9.60

4
.
0
0

2
.
5
0
 
L
D

1
.
5
0

3
.
5
0
 
L
D

0
.
5
0

0
.
5
0

3
.
5
0
 
L
D

0
.
5
0

3
.
0
0

1
.
4
0

0.60

2.00 1.20 1.20

9.60

0
.
9
0

1.20

9.60

0
.
6
0

0.60

6000

0
.
6
0

1
.
2
0

1.20

0
.
2
0

0.90

0
.
2
0

6000

0.60

0
.
2
0

0
.
2
0

0
.
3
0

1.10

1.10

0
.
2
0

0
.
5
0

1.20

1.20

0
.
2
0

0.50

0
.
4
5

0
.
4
5

0.50 0.50

0
.
4
5

0
.
4
5

0.50

1.20 1.20

0
.
9
0

1.201.20 1.80

3
.
5
0

2.00 1.80 1.20 1.20

9.60

2.00 1.20 1.20

9.60

0
.
6
0

0.60

1.20 1.20

0
.
9
0

1.201.20 1.80

0
.
9
0

3
.
5
0
 
L
D

0
.
5
0

0
.
4
5

1.80

3
.
5
0
 
L
D

0
.
5
0

0
.
4
5

1.20

0.500.50

3
.
5
0
 
L
D

2.00 1.20 1.20 1.20

9.60

4
.
0
0

2
.
5
0
 
L
D

1
.
5
0

3
.
5
0
 
L
D

0
.
5
0

0
.
5
0

3
.
5
0
 
L
D

0
.
5
0

3
.
0
0

9.60

3
.
5
0
 
L
D

0
.
5
0

1.80

3
.
5
0
 
L
D

0
.
5
0

1.20

2
.
0
0

4
.
0
0

3
.
5
0

2.00 1.80 1.20 1.20

9.60

2.00 1.20 1.20

9.60

0
.
6
0

1.20 1.20

0
.
9
0

1.201.20 1.80

Solar Waterheater Detail

 SOLAR HOT WATER SYSTEM DETAIL

 WATER TANK

 IN1.20MØ HOT WATER

 STORAGE TANK

 COLD WATER INLET

 HOT WATER INLET

 FLOOR LEVEL

GATE DETAIL

1
.
5

0
M

3.00 M

2
.
0
0

0
.
4

5

0
.
4

5

4.5" THK.

BRICK WALL

BRICK PIER

DETAIL

0
.
1

5

0
.
2

3

0
.
2

3

1
.
5
1

BRICK FOOTING

COMPOUND WALL

P.C.C.

SAND FILLING

PLINTH BEAM

G.L

NOT TO SCALE

PROVIDED AS PER CBR NORMS DRAWING NO 3A

RAIN WATER PIPE

WELL

RECHARGE

WELL

RECHARGE

WELL

RECHARGE

CHAMBER

FILTER

SUMP

PROPOSED RAIN WATER HARVESTING SYSTEM

PERCOLATION PIT

Silt Arrester

Pebble/Brocken Bricks

Supporting Slab

Brick Work For

River Sand

Silt Arrester

"Thick

2

1

Perporated Slab1

6
.
4

1

0
.
6

0

G.L

R.C.C. WALL

G.L

0
.
1
5

D

0
.
2
3

0
.
2
3

0
.
2
3

0
.
3
0

0.23

SECTION ON DD

1.83

1
.
9
9

0.23

1
.
8
3

2
.
2
9

2
.
6
7

0.23

5000LTS

D

0.23

DOMESTIC WATER

SUMP DETAIL

COLLECTION

CAPACITY 6'0"x6'0"x5'0"

1.83

2.29

MAN HOLE 

COVER: 2'0"x2'0"

DRAIN PIT

TOP TO BE HERMETICALLY SEALED

G.L

R.C.C. WALL

G.L

0
.
1
5

D

0
.
2
3

0
.
2
3

0
.
2
3

0
.
3
0

0.23

SECTION ON DD

1.83

1
.
9
9

0.23

1
.
8
3

2
.
2
9

2
.
6
7

0.23

5000LTS

D

0.23

RAIN WATER

SUMP DETAIL

COLLECTION

CAPACITY 6'0"x6'0"x5'0"

1.83

2.29

MAN HOLE 

COVER: 2'0"x2'0"

DRAIN PIT

TOP TO BE HERMETICALLY SEALED

G.L

R.C.C. WALL

G.L

0
.
1
5

D

0
.
2
3

0
.
2
3

0
.
2
3

0
.
3
0

0.23

SECTION ON DD

1.83

1
.
9
9

0.23

1
.
8
3

2
.
2
9

2
.
6
7

0.23

5000LTS

D

0.23

SULLAGE WATER

SUMP DETAIL

COLLECTION

CAPACITY 6'0"x6'0"x5'0"

1.83

2.29

MAN HOLE 

COVER: 2'0"x2'0"

DRAIN PIT

TOP TO BE HERMETICALLY SEALED

E

S

W

North

P.C.C FILLING

NOT TO SCALE

DWARF WALL SECTION

0.11

0
.
0
7
5

7
.
2
9

5
.
9
3

STEPS

AutoCAD SHX Text
APPROVAL CONDITION



ISO_A0_(841.00_x_1189.00_MM)

SHEET NO.

FLOOR NAME

FLOOR NAME

2 / 4

Plan showing the proposed construction of Stilt Floor (part) -

parking / Ground Floor(part) + 3 Floors Commercial building

(Height – 17.30m) (GF part – Shop, 1st Floor – Shop and

Office, 2nd & 3rd Floor – Office) at Anna Main Road,

Kolapakkam, Chennai, comprised in Old S.No. 24/1, New

S.No. 24/1B1 of Kolapakkam village within the limits of

Kundrathur Panchayat Union

N

Applicants ( Owner / Developer / Power of Attorney )

This Planning Permission issued under

New Rule TNCDBR, 2019 is subject

 to final outcome of the W.P.

 (MD) No.8948 of 2019 and WMP (MD)

 Nos. 6912 & 6913 of 2019.

Owner-1

Owner-2

Owner-3

Owner-4

Owner-5

Owner-6

Owner-7

Owner-8

Owner-9

Owner-10

Owner-11

Owner-12

Owner-13

Owner-14

Owner-15

Owner-16

Owner-17

Owner-18

Owner-19

Owner-20

Name

STRC_ENG_SIGN ARCH_SIGN

Signature

Name

Signature

Name

Signature

1:100

SCALE

CHENNAI METROPOLITAN DEVELOPMENT AUTHORITY

APPROVED

SUBJECT TO THE CONDITIONS MENTIONED IN THIS OFFICE

For (Deputy Planner / Chief Planner / Member-Secretary)

High Rise Building / Non High Rise Building

This Approval is valid only after building Permit is issued by the concerned Local Body.

QR

CODE

PERMIT_NO

PLAN_PERM_NO

FILE_NO

DATE

DIG_SIGN

Gift Deed Number

PREV_FILE_NO

PREV_APPV_DATE

PREV_APPV_NO

PREV_PERM_NO

This is a system generated drawing as per the soft copy submitted by the Architect/ License Engineer

2.29 X 2.29 X 1.50

2.29 X 2.29 X 1.50

TWO WHEELER DRIVEWAY

TWO WHEELER DRIVEWAY

SITE CUM STILT FLOOR (PART) PLAN/GROUND FLOOR (PART)PLAN

P
E

O
P

L
E

P
H

Y
S

I
C

A
L

L
Y

 
C

H
A

L
L

E
N

G
E

D

H
E

I
G

H
T

 
H

A
N

D
R

A
I
L

 
F

O
R

7
5

0
 
M

M
 
&

 
9

0
0

 
M

M

P
E

O
P

L
E

P
H

Y
S

I
C

A
L

L
Y

 
C

H
A

L
L

E
N

G
E

D

H
E

I
G

H
T

 
H

A
N

D
R

A
I
L

 
F

O
R

7
5

0
 
M

M
 
&

 
9

0
0

 
M

M

STP BELOW GROUND LEVEL

RAIL DISABLED PERSONS

750mm & 900mm HEIGHT HAND

PROVIDED FOR  PHYSICALLY

SLOPE 1:12

P
E

O
P

L
E

P
H

Y
S

I
C

A
L

L
Y

 
C

H
A

L
L

E
N

G
E

D

H
E

I
G

H
T

 
H

A
N

D
R

A
I
L

 
F

O
R

7
5

0
 
M

M
 
&

 
9

0
0

 
M

M

&
 
 
A

C
C

E
S

S
O

R
I
E

S
 
P

R
O

V
I
D

E
D

H
A

N
D

I
C

A
P

P
E

D
 
W

I
T

H
 
W

H
E

E
L

 
C

H
A

I
R

P
R

O
V

I
S

I
O

N
 
F

O
R

 
P

H
Y

S
I
C

A
L

L
Y

A A

SHOP -02SHOP -01

UP

UP

A A

SCIENTIFICALLY

CLOSED

 COLLECTION 

DOMESTIC WATER 

STP BELOW GROUND LEVEL

DRIVE WAY

D
R

I
V

E
 
W

A
Y

D
R

I
V

E
 
W

A
Y

D
R

I
V

E
 
W

A
Y

D
R

I
V

E
 
W

A
Y

D
R
